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CEPTUGUKAT Bp. DC.06.019 15
CERTIFICATE No.

[Tno4a uBeprna ca XOPH30HTATHAM pacropesioM uBepja, tuna TP-20,

MNpoussopn
Product

Mpouseohay / Mopekno pobe
Manufacturer / Country of origin

YBO3HUK
Importer

MHo gobaersady
Exporter

NOSPAN SRB d.o.0., 17. Mapra 2, Jlanoso

MoaHocunal 3axTesa

Applicant
MNokymeHTaumja npodakrypa nnojo6asbaua 66 .12.2015.
Documentation

/ “\
KonuuuHa 3a yso3 j 2000 m’

Imported quantity /
MagewTaj o ncnyutusamy EQ'DC.OG 019 15
Test report No. ' /
Pok Baxera cepTudukara \\ 1 (jeana) roguna
Certificate #alidity / \ LY /.-
.f" %\ \ /

\
Osum Le nmsp}jy;e Aa lf?ﬁpaKTepDNiTMKe npou3BoAa oArosapajy 3ay/reemma oﬁenehm nponnc nnm

cTaHgdapaa \ 4
It is’certified, hereby that thke produst characteristics are in copformity r‘;/!he requirements of tRe
folowing re ahdards

— - THpema Hape CTHpamby
rpahesunapcTso ("Cor. Jlmer COPJ" 6p. 61/83)

MoTtnuc oenawheHor nuua
Signature of authorized person

Mecto v latym
Place and Date

beorpan
QJMO] 5
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Iymapckn @akyarer Yausepsurera y beorpany
Forestry Faculty of Belgrade University
JlabopaTopuja 3a HCNHTHBaKkE HBEPHIA
Laboratory for Particleboard Testing

Kneza Viseslava br. 1, 11030 Beograd
tel.: +381 11 3553-122

faks.: +381 11 3551-742
2y OJ= 1649 /s

U3BewTaj 0 ucnutuBamwy Ep DC.06. 019 15 \
Test report No.

Crpana 1/2
Page
gpodmﬁtoﬂ [1no4a uBepHIa ca XOPH30HTAIHUM pacnopeioM uBepja, Tuna TP-20, pagaa
roduc

rTo4a (oIrjieMemheHa HMIIPErHHCaHHM JIEKOPaTHBHUM TTallAPOM, HBHYHO-
noctdopMuHr) nebpHHCKOr paspena u3nan 32 a0 40 mm

Mpouseohay / MNopekno pobe :
Manufacturer | Country of origin KRONOSPAN CR, Jihlava, Yemxa

Moaxocunay saxTesa KRONOSPAN SRB d.0.0., 17. Mapra 2, Jlanoso

Applicant
Y3opkoBakwe
Sasry JUS D.A1.100
W3spunay ysopkosara / datum / mesto KRONOSPAN SRB d.o.0. Jlanioo / 09.12.2015./
Sampler / date / place
OsHaka y3opka 019 - 15
Sample code
Jatym ucnutusara 25.12.2015.
Date of testing
Pesyntatu ucnutueamwa
Results
[1noua npeacTaBHUK i : - Width . 600
Sumple panel Jlyxuna - Length (mm): 4100 IlInpuna - Width (mm)
Metose Hobujena IMponucano
-y CsojcTBo - Property HCIHTHBAKA BpeAHOCT Required value
6p. Test methods Test value (JUS.D.C5.031)
1. TNe6muna - Thickness (mm) JUS.D.A1.102 37,89 £ 0,01 +0,3
2 Bnaxuoct - Moisture content (%) JUS.D.A1.103 6,4+ 0,05 5-11
3. | 3anpemmuncka maca - Density (kg/m’) JUS.D.AL.114 | 556,6 + 7,31 -
4. Casojna uspctoha - Bending strength (N/mm’) | JUS.D.A1.107 14,92 + 1,20 min. 10
5 3atesna uspcroha - Internal bond (N/mm’) JUS.D.A1.106 | 0,23 + 0,009 min. 0,20

Hanomena: PeaynTaTi ce oaHOCe Ha NOAHETY y3opak. 3a BepOAOCTOJHOCT y30pKoBata OAroBapa noAHocunay saxresa.
Note: The results are obtained form the delivered sample. The Client is responsible for the credibility of sampling.

MM \
Seal

Oarym  29.12.2015.
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0p Mungrxa Bunbposuh-Momyunosuh
OBaj JIOKyMEHT CM€ C€ YMHOKaBaTh caMo 1o onobpemy JlabopaTtopuje 3a HCIIHTHBAE HBepHLLa
This document can be copied only on approval by Laboratory for Particleboard Testing
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CEPTU®UKAT Bp. DC.06.02015
CERTIFICATE No.

[To4a uBepuIa ca XOPH30HTATHAM pacriopeioM ueepja, Tuna TP-20

Mpouaeon

Product Ya (orjieMemheHa UMIPErHUCAHUM ICKOPATHBHHM NAITHPON,
MBHYHOATIOCT(OPMHHT) e0J/BHHCKOT pa3pena u3Haz 25 10 32 mm

b allonbdl il KRONOSPAN CR, Jihlava, Yemka

Manufacturer / Country of origin

YBO3HUK
Importer

ONOX AN SRB d. .0-, 17.

MHo pobasrbav

KRONOSPAN CR, Jihlava, ‘Iemx
Exporter

MNoaHocunauy 3axreea
Applicant
[okymeHTaumja
Documentation

- npodaxTypa uHoo6aBspaya O .12.2015.

3 /—\\
2000 m (

KonuuyuHa 3a yBo3
Imported quantity

MseewTaj o ucn Bp. >
Test report No. DC.06.020 15
Pok Baxetg cepTudukara 1 (jemna) roguna /

Certificate alidity / f/’\\

7

Osum £e noTepjfyje Aa RapakTepUCTUKe Npou3BoAa oArosapajy 357ﬂeamma %enehm\nponuc unu

Iti characteristics are in conformity ry/rhe requirek\ems of tRe

- TIpema Hape 01 0 00aBE3HOM aTeCcTHpalby
rpahesunapctso ("Ci. Jluct COPJ" 6p. 61/83)
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MoTtnuc osnawheHor nuua
Signature of authorized person

MecTto v flatym
Place and Date
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Ilymapckn @akyarer Yausep3urera y Beorpany
Forestry Faculty of Belgrade University
Jlaboparopuja 3a ncnuTHBame HBEpHIA
Laboratory for Particleboard Testing

Kneza Viseslava br. 1, 11030 Beograd
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Msemraj o ucnutueawy Bp.  DC.06.020 15 \
Test report No.

Crpana 1/2
Page

Er?o'ij‘“atoﬂ II109a mBepHIa ca XOPH3OHTAIHUM pacnopesioM uBepja, Tuna TP-20, pajiua
o noya (OnjaeMemheHa UMIPErHUCaHUM JIEKOPATHBHUM MAIMPOM, HBHYHO-
noctdopmunr) neGipHHCKOT paspeaa u3Ha 25 1o 32 mm

MNMpowuseohay / Mopekno pobe

Manufacturer | Country of origin KRONOSPAN CR, Jihlava, Yemka

MogHocwnay 3axTesa
Anolicant KRONOSPAN SRB d.o.0., 17. mapra 2, Jlanoso
Y3opkoBamwe
Sampling JUS D.A1.100
W3Bplmnay ysopkosatba / datum / mesto KRONOSPAN SRB d.o.0. JIanoso / 09.12.2015./
Sampler / date / place
OsHaka y3opka 020-15
Sample code
Adatym ucnutuneara 25.12.2015.
Date of testing
Peaynratu ucnurusamwa
Results
g;;;?ej}p;;:famm Hyxuna - Length (mm): 4100 [lupuna - Width (mm): 600
p MeTone Mobujena IIponucano
6‘ CgojcTBo - Property HCIHTHBAKA BpeaHoCcT Required value
P- Test methods Test value (JUS.D.C5.031)
1. Jlebmuna - Thickness (mm) JUS.D.A1.102 28,10 £ 0,07 +0,3
2 Buaxuoct - Moisture content (%) JUS.D.A1.103 6,8 + 0,07 5-11
3 3anpemuncka maca - Density (kg/m’) JUS.D.A1.114 510,9 + 10,67 -
4, Casojua uBpcToha - Bending strength (N/mm’®) | JUS.D.A1.107 15,7+ 1,18 min. 12
5 3are3na upcroha - Internal bond (N/mm’) JUS.D.AL.1I06 | 0,27 £ 0,015 min. 0,24

HanomeHa: PeayntaTi ce ogHoce Ha NoAHEeTV y3opak. 3a BepoAOCTOjHOCT Y30pKoBara OAroBapa nogHocunal 3axresa.
Note: The results are obtained form the delivered sample. The Client is responsible for the credibility of sampling.

fatym  29.12.2015. M.n = | Pykosogunal nabopatopuj
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